


21

1.Square Block 20

x 1
7.(+)Pan Screw
　　　　　M8x12

x 2
13.Round Nut(Weld Boss)
　　M8-15-15

x 1

14.Weld Nut-F M8

x 4

18.Domed Nut  M8

x 8

16.Bolt Cover M8

Red/White x１ x 1

17.Flat Washer
　　　　   M8x18x1.6

15.Rubber Washer
　　　　   M8x20x2.0

x 4

8.Socket Cap
　　　　　　M8x10

x 1

9.Eye Bolt
　　　　　　M8x30

x 4

10.Thread Rod 
                      M8x20

11.Thread Rod 
                      M8x50

x 3 x 1

12.Hex Nut M8

x 5

２.Square Block 20-40

x 1

3.Round NutΦ30-16 4.Wing Bolt M8x12

x 1 x 3

5.Hex Bolt M8x20 6.Hex Bolt M8x50

x 1 x 1

※&ontact Xs Ior damaJe or missinJ Sarts�
&ontents Please make sure all the parts are available before you start.

※The standard of the fasteners are JIS. based M8x1.25

<For Ages 15 and up>

1P　Index
2P　Introduction
                   
<Building instructions>
3-4P　　 　１．Dog
5-6P　　 　２．Alpaca
7-8P　　 　３．Horse
9-10P　  　４．Crab
11-12P　　５．Giraffe
13-14P　　６．Reindeer
15-16P　　７．Flamingo
17-18P　　８．Helicopter
19-20P　　９．Squirrel
21-22P　　10．Crane
23-24P　　11．Skater
25-26P　　12．Light Aircraft　

Screw Block Starter Guide 

To guardiansؠPlease read carefully.

ٌCautionٍ

ٌWarningٍ

    Choking hazard. Small parts. 
    Not for Children especially under 3 years.

®
0-3

No use 
damaged item

Keep in 
  safe place

Play with
      gardians

Don’t fasten
      　too tight

Recycle
   when scrap

Keep distance
  from babies

Keep Plastic bag
away from children

Designed and produced by M
r.

 H
as

him

oto

This product is 
designed for
 specific and 
intended use.

e-mail : info@310ex.com
http://www.310ex.com310express

- A Div. of SAIMA CORP -

Customer Service

Be 
Cre
ativ
e!



  ※Pay attention not to fasten too tight, it will be hard to remove again.

<Image>8

ڮ7

7

10
12

154
１．+ead Section

<Image>

9

12

14

ك� ]قeJ Section/．ڮ

<Image>

6 1 15 17
13

15

3

�．Body Section⋇

<Image>

15 10
15

10

11

15

15

�．Body Section⋈

<Image>

1816

18

18

155

18

Final Assembly．ڱ

No. Part  Name
Parts list

P/U
１ Square Block　20 １
2 Square Block　20 ー 40 １
3 Round Nut　Φ30 ー 16 １
4 Wing Bolt　M8ｘ12 １
5 Hex Bolt　M8ｘ20 １
6 Hex Bolt　M8ｘ50 １
7 (+)Pan Screw　M8ｘ12 2
8 Socket Cap　M8ｘ10 １
9 Eye Bolt　M8ｘ30 4
10 Thread Rod　M8ｘ20 3
11 Thread Rod　M8ｘ50 １
12 Hex Nut　M8 5
13 Round Nut（Weld Boss）　M8-15-15 １
14 Weld Nut ー F　M8 4
15 Rubber Washer　M8ｘ20ｘ2.0 8
16 Bolt Cover　M8　 (Red) １
17 Flat Washer　M8ｘ18ｘ1.6 １
18 Domed Nut 　M8 4

Image
<Front> <Rear>

1.”Dog”

3 4



<Image>

8

15

13

74

7

17

16

１．+ead Section

<Image>

ك�]ق
9

12

14

eJ Section/．ڮ

<Image>

5 15 12 10

15
2

16

�．Body Section

3

11 15

15

18

18

18

15

�．Final Assembly

101510

<Image>

No. Part  Name
Parts List

P/U
１ Square Block　20 １
2 Square Block　20 ー 40 １
3 Round Nut　Φ30 ー 16 １
4 Wing Nut　M8ｘ12 １
5 Hex Bolt　M8ｘ20 1
6 Hex Bolt　M8ｘ50 １
7 (+)Pan Screw　M8ｘ12 2
8 Socket Cap　M8ｘ10 １
9 Eye Bolt　M8ｘ30 4
10 Thread Rod　M8ｘ20 3
11 Thread Rod　M8ｘ50 １
12 Hex Nut　M8 5
13 Round Nut（Weld Boss）　M8-15-15 １
14 Weld Nut ー F　M8 4
15 Rubber Washer　M8ｘ20ｘ2.0 8
16 Bolt Cover　M8　 (White) １
17 Flat Washer　M8ｘ18ｘ1.6 １
18 Domed Nut　M8 4

Image
<Front> <Rear>

２.”ANRaca ”

5 6  ※3ay attention not to Iasten too tiJKt� it Zill be Kard to remoYe aJain�



<Image>

13

6

1

10

１．+ead Section

<Image>

4 15 5
12

15 10

2

Body Section．ڮ

3

15

4

15

12

4

<Image>

３．Final Assembly

12

※3ay attention not to Iasten too tiJKt� it Zill be Kard to remoYe aJain�

16

No. Part  Name
Parts list

P/U
１ Square Block　20 １
2 Square Block　20 ー 40 １
3 Round Nut　Φ30 ー 16 １
4 Wing Bolt　M8ｘ12 3
5 Hex Bolt　M8ｘ20 1
6 Hex Bolt　M8ｘ50 １
7 (+) Pan Screw　M8ｘ12 0
8 Socket Cap　M8ｘ10 0
9 Eye Bolt　M8ｘ30 0
10 Thread Rod　M8ｘ20 2
11 Thread Rod　M8ｘ50 0
12 Hex Nut　M8 3
13 Round Nut（Weld Boss）　M8-15-15 １
14 Weld Nut ー F　M8 0
15 Rubber Washer　M8ｘ20ｘ2.0 4
16 Bolt Cover　M8　 (White) １
17 Flat Washer　M8ｘ18ｘ1.6 0
18 Domed Nut　M8 0

Image
<Front> <Rear>

Ჭ.”*QrUG ”

7 8



<Image>15 4

18 9 ڳ

12

18 9 ڳ

15

3

4

15

１．+ead 
       Section

12

<Image>

9

12

14

eJ Section/．ڮ
ك2 ]ق

<Image>

16 5 12
17

2

�．Body Section

18

18

11

<Image>

�．Final Assembly
6 15

8

13

15

15

※3ay attention not to Iasten too tiJKt� it Zill be Kard to remoYe aJain�

No. Part  Name
Parts list

P/U
１ Square Block　20 0
2 Square Block　20 ー 40 １
3 Round Nut　Φ30 ー 16 １
4 Wing Bolt　M8ｘ12 2
5 Hex Bolt　M8ｘ20 1
6 Hex Bolt　M8ｘ50 １
7 (+)Pan Screw　M8ｘ12 2
8 Socket Cap　M8ｘ10 1
9 Eye Bolt　M8ｘ30 4
10 Thread Rod　M8ｘ20 0
11 Thread Rod　M8ｘ50 1
12 Hex Nut　M8 5
13 Round Nut（Weld Boss）　M8-15-15 １
14 Weld Nut ー F　M8 2
15 Rubber Washer　M8ｘ20ｘ2.0 7
16 Bolt Cover　M8　 (Red) １
17 Flat Washer　M8ｘ18ｘ1.6 1
18 Domed Nut　M8 4

<Front> <Rear>
Image

Ხ.”%raD ”

9 10



<Image>8

7

ڮ

7

12

11

15
ڰ

12

１．+ead Section

<Image>

16 6 3

15

4 15

12

4

Body Section．ڮ

15 1

<Image>

13

３．Final Assembly

※3ay attention not to Iasten too tiJKt� it Zill be Kard to remoYe aJain�

No. Part  Name
Parts list

P/U
１ Square Block　20 1
2 Square Block　20 ー 40 １
3 Round Nut　Φ30 ー 16 １
4 Wing Bolt　M8ｘ12 3
5 Hex Bolt　M8ｘ20 0
6 Hex Bolt　M8ｘ50 １
7 (+) Pan Screw　M8ｘ12 2
8 Socket Cap　M8ｘ10 1
9 Eye Bolt　M8ｘ30 0
10 Thread Rod　M8ｘ20 0
11 Thread Rod　M8ｘ50 1
12 Hex Nut　M8 3
13 Round Nut（Weld Boss）　M8-15-15 1
14 Weld Nut ー F　M8 0
15 Rubber Washer　M8ｘ20ｘ2.0 4
16 Bolt Cover　M8　 (White) １
17 Flat Washer　M8ｘ18ｘ1.6 0
18 Domed Nut　M8 0

<Front> <Rear>
Image

Ჯ.”)iraffG ”

11 12



<Image>

162

5

7

7

9

18

12
11

9

18

1818

10

1．+ead Section

<Image>

6 1 15 13
17

3

15

15

Body Section．ڮ

12

4 15

4

<Image>

３．Final Assembly

12

15

※3ay attention not to Iasten too tiJKt� it Zill be Kard to remoYe aJain�

<Image>

No. Part  Name
Parts list

P/U
１ Square Block　20 1
2 Square Block　20 ー 40 １
3 Round Nut　Φ30 ー 16 １
4 Wing Bolt　M8ｘ12 2
5 Hex Bolt　M8ｘ20 1
6 Hex Bolt　M8ｘ50 １
7 (+)Pan Screw　M8ｘ12 2
8 Socket Cap　M8ｘ10 0
9 Eye Bolt　M8ｘ30 2
10 Thread Rod　M8ｘ20 2
11 Thread Rod　M8ｘ50 1
12 Hex Nut　M8 3
13 Round Nut（Weld Boss）　M8-15-15 1
14 Weld Nut ー F　M8 0
15 Rubber Washer　M8ｘ20ｘ2.0 5
16 Bolt Cover　M8　 (Red) １
17 Flat Washer　M8ｘ18ｘ1.6 1
18 Domed Nut　M8 4

<Front> <Rear>
Image

6.”Reindeer”

13 14



<Image>

1

8
7

10

12

11

718

１．+ead Section

<Image>

2

12

9

12

2．Body1 	 /eJ Section
15

1�ؙؙؙ

10

5 3

<Image><Image>
4

9

18 916

6

4

15

13
10

12

14

�．Body Section �
4

�．Body Section 2

<Image><Image>

12

 Final．ڱ
ؙؙAssembly

※3ay attention not to Iasten too tiJKt� it Zill be Kard to remoYe aJain�

No. Part  Name
Parts list

P/U
１ Square Block　20 1
2 Square Block　20 ー 40 １
3 Round Nut　Φ30 ー 16 １
4 Wing Bolt　M8ｘ12 3
5 Hex Bolt　M8ｘ20 1
6 Hex Bolt　M8ｘ50 １
7 (+) Pan Screw　M8ｘ12 2
8 Socket Cap　M8ｘ10 1
9 Eye Bolt　M8ｘ30 3
10 Thread Rod　M8ｘ20 3
11 Thread Rod　M8ｘ50 1
12 Hex Nut　M8 5
13 Round Nut（Weld Boss）　M8-15-15 1
14 Weld Nut ー F　M8 2
15 Rubber Washer　M8ｘ20ｘ2.0 2
16 Bolt Cover　M8　 (Red) １
17 Flat Washer　M8ｘ18ｘ1.6 0
18 Domed Nut　M8 3

<Front> <Rear>
Image

Ჱ.” (NaOiPgQ ”

15 16



※Pay attention not to fasten too tight, it will be hard to remove again.

912

9
12

129

3

129
１．8SSer 8nit

<Image>

<Image>

16
White 5

12

1

11

Rear 8nit．ڮ

1410

13

16
Red

15

17

7

2

14

7

10

18

6

３．Final Assembly

<Image>

No. Part  Name
Parts list

P/U
１ Square Block　20 1
2 Square Block　20 ー 40 １
3 Round Nut　Φ30 ー 16 １
4 Wing Bolt　M8ｘ12 0
5 Hex Bolt　M8ｘ20 1
6 Hex Bolt　M8ｘ50 １
7 (+) Pan Screw　M8ｘ12 2
8 Socket Cap　M8ｘ10 0
9 Eye Bolt　M8ｘ30 4
10 Thread Rod　M8ｘ20 2
11 Thread Rod　M8ｘ50 1
12 Hex Nut　M8 5
13 Round Nut（Weld Boss）　M8-15-15 1
14 Weld Nut ー F　M8 3
15 Rubber Washer　M8ｘ20ｘ2.0 2
16 Bolt Cover　M8　 (Red/White) １each.

17 Flat Washer　M8ｘ18ｘ1.6 1
18 Domed Nut　M8 1

<Front> <Rear>
Image

Ჲ.” *GNicQRtGr ”

17 18



※Pay attention not to fasten too tight, it will be hard to remove again.

<Image>

7

1

87

10

12

4 15

１．+ead Section

<Image>

9

12

14

�[2� eJ Section/．ڮ

<Image>

16 6

3

�．Rear Section

13

<Image>

15

15

10

11

2

15

10

�．Body Section

< ౥ਛ௕ >

18

12

18
12

9

18

9

Final Assembly．ڱ

<Image>

< ౥ਛ௕ >

No. Part  Name
Parts list

P/U
１ Square Block　20 1
2 Square Block　20 ー 40 １
3 Round Nut　Φ30 ー 16 １
4 Wing Bolt　M8ｘ12 1
5 Hex Bolt　M8ｘ20 0
6 Hex Bolt　M8ｘ50 １
7 (+) Pan Screw　M8ｘ12 2
8 Socket Cap　M8ｘ10 1
9 Eye Bolt　M8ｘ30 4
10 Thread Rod　M8ｘ20 3
11 Thread Rod　M8ｘ50 1
12 Hex Nut　M8 5
13 Round Nut（Weld Boss）　M8-15-15 1
14 Weld Nut ー F　M8 2
15 Rubber Washer　M8ｘ20ｘ2.0 6
16 Bolt Cover　M8　 (White) １
17 Flat Washer　M8ｘ18ｘ1.6 0
18 Domed Nut　M8 4

<Front> <Rear>
Image

9.” Squirrel ”

19 20



<Image>

9

14

7

１．/eJ Sectionك2]ق

<Image>

※ 1o Fi[ n1�|

16

6

15

14 9

11
18

1

8

3

12

Arm Section．ڮ

18

10

9

14

12
15

13
15

2

12

�．Body Section

<Image>

10

15

12

<Image>

12

15

�．Final Assembly

※3ay attention not to Iasten too tiJKt� it Zill be Kard to remoYe aJain�

Arm will go up and 
down when twist

No.

Part  Name

Parts list
P/U

１ Square Block　20 1
2 Square Block　20 ー 40 １
3 Round Nut　Φ30 ー 16 １
4 Wing Bolt　M8ｘ12 0
5 Hex Bolt　M8ｘ20 0
6 Hex Bolt　M8ｘ50 １
7 (+) Pan Screw　M8ｘ12 2
8 Socket Cap　M8ｘ10 1
9 Eye Bolt　M8ｘ30 4
10 Thread Rod　M8ｘ20 2
11 Thread Rod　M8ｘ50 1
12 Hex Nut　M8 5
13 Round Nut（Weld Boss）　M8-15-15 1
14 Weld Nut ー F　M8 4
15 Rubber Washer　M8ｘ20ｘ2.0 6
16 Bolt Cover　M8　 (White) １
17 Flat Washer　M8ｘ18ｘ1.6 0
18 Domed Nut　M8 2

Part  NamePart  NamePart  Name

<Front> <Rear>
Image

10.”Crane ”

21 22



※Pay attention not to fasten too tight, it will be hard to remove again.

153

<Image>
10

4

１．+ead Section

9

10

<Image>

18 

13

Body Section 1．ڮ

<Image>

5

12

14

�．Body Section 2
9

18

<Image>

1214 11

� Body Section．ڰ

12

12
15

126

2

15

10 1815

Final Assembly．ڱ

<Image>

No. Part  NameParts list P/U
１ Square Block　20 0
2 Square Block　20 ー 40 １
3 Round Nut　Φ30 ー 16 １
4 Wing Bolt　M8ｘ12 1
5 Hex Bolt　M8ｘ20 1
6 Hex Bolt　M8ｘ50 １
7 (+) Pan Screw　M8ｘ12 0
8 Socket Cap　M8ｘ10 0
9 Eye Bolt　M8ｘ30 3
10 Thread Rod　M8ｘ20 3
11 Thread Rod　M8ｘ50 1
12 Hex Nut　M8 5
13 Round Nut（Weld Boss）　M8-15-15 1
14 Weld Nut ー F　M8 2
15 Rubber Washer　M8ｘ20ｘ2.0 6
16 Bolt Cover　M8 0
17 Flat Washer　M8ｘ18ｘ1.6 0
18 Domed Nut　M8 3

<Front> <Rear>
Image

１１.”5MatGr ”

23 24



※Pay attention not to fasten too tight, it will be hard to remove again.

15

10

14

716
White

<Image>

<Image> <Image>

10

14

15 12 11

1

１．Rear Section

12

15

18 9

18

4

2-1．Body Section 1 2-2．Body Section 2
1218

9
18

15

4

<Image>

16
Red

2

15

12 3

5

8

３．Final Assembly

No. Part  Name
Parts list

P/U
１ Square Block　20 1
2 Square Block　20 ー 40 １
3 Round Nut　Φ30 ー 16 １
4 Wing Bolt　M8ｘ12 2
5 Hex Bolt　M8ｘ20 1
6 Hex Bolt　M8ｘ50 0
7 (+) Pan Screw　M8ｘ12 2
8 Socket Cap　M8ｘ10 1
9 Eye Bolt　M8ｘ30 4
10 Thread Rod　M8ｘ20 2
11 Thread Rod　M8ｘ50 1
12 Hex Nut　M8 4
13 Round Nut（Weld Boss）　M8-15-15 0
14 Weld Nut ー F　M8 2
15 Rubber Washer　M8ｘ20ｘ2.0 5
16 Bolt Cover　M8　 (Red/White) １ each .

17 Flat Washer　M8ｘ18ｘ1.6 0
18 Domed Nut　M8 4

<Front> <Rear>
Image

１２.”Light Aircraft ”

25 26


	Screw_Block_Starter_Guide_2_Part1
	Screw_Block_Starter_Guide_2_Part2
	Screw_Block_Starter_Guide_2_Part3
	Screw_Block_Starter_Guide_2_Part4
	Screw_Block_Starter_Guide_2_Part5
	Screw_Block_Starter_Guide_2_Part6
	Screw_Block_Starter_Guide_2_Part7
	Screw_Block_Starter_Guide_2_Part8
	Screw_Block_Starter_Guide_2_Part9
	Screw_Block_Starter_Guide_2_Part10
	Screw_Block_Starter_Guide_2_Part11
	Screw_Block_Starter_Guide_2_Part12
	Screw_Block_Starter_Guide_2_Part13
	Screw_Block_Starter_Guide_2_Part14



